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NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 1457 000 7'k BRACKET 1 ~NO.6220628
1 | 3677 1457 001 7'y BRACKET 1 D [NO.6220629~
2 | 3677 1461 000 |hn'— COVER 1
3 | 3677 1462 000 |n'%)b PANEL 1 ~NO.6220628
3 | 3677 1462 001 |N'%)b PANEL 1 D [NO.6220629~
4 | 3677 1451 001 |hin'— COVER 1 ~NO.6220766
4 | 3677 1472 000 |hin'— COVER 1 D [NO.6220767~
5 | 3677 9901 000 |5y tyhk GRIP set 1
6 | 3677 1411 000 |Oyk ROD 1
7 | 0523 0108 000 |ZFy7t™Y PIN SNAP 1 18
8 | 35354059 000 |Ayk kg — HOLDER 1
9 | 3677 1414 000 |tV HINGE 2
10 | 3677 1414 500 |¥+vy7"29Ya— BOLT 2
11 | A351 0110 002 JuFyh NUT 2 |m10
12 | 3677 1416 000 |3°L1% BUBBER 1
14 | 3677 1418 000 [7'549h BRACKET 1
15 | 3677 1419 000 |7'L—F PLATE 1
17 | 3677 1423 000 |7'L—F PLATE 1
18 | 3677 1426 000 |4vval—4% INSULATOR 1110 x 330 x 680
19 | 3677 1427 000 |4vval—4% INSULATOR 1 |30 % 100 x 450
20 | 3677 1428 000 [1v¥aL—4 INSULATOR 1 |10x 100 x 410
21 | 3677 1471 000 |M)A TRIM 1 |L=655
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NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
23 | K110 0108 016 |Fi' bk BOLT 21 |M8x16(4T)
24 | 3677 1434 000 |/NFUY 3D LOCK 1
25 | A242 0104 012 |FA'3%Y° SCREW 3 [M4x12
26 | F301 0108 000 |FFyh NUT 2 |M8
27 | 0350 0160 828 |PW WASHER 2 |8x28x%x3.0
28 | H242 0104 016 |3~ tLRB SCREW 3 [M4x16
29 | F300 0104 001 |FFyh NUT 3 M4
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